FIG. 2:

CGoZ0H SHOULDER BRUSH CUTTER

gy

15—

16—

17— "é}

18—

19—

20 -~

Transmission
Pos no Reference no English description Qty

1 61270030004 Gear Case Ass'Y 1
2 03120020002 Stop Ring 26 1
3 03120010001 Stop Ring 10 1
4 03090010015 Bearing 6000-2Rs/P5 2
5 02020090063 Pinion 1
6 03020030014 Screw M5x25 1
7 03020030021 Bolt M6x12 2
8 70070010031 Gear Case 1
9 02020160725 Safety Guard 1
10 03020020053 Screw M5x12 4
11 03090010013 Bearing 6000/P5 1
12 02020090012 Gear 1
13 02020090029 Gear Shaft 1
14 03090010058 Bearing 6002-2Rs/P5 1
15 03120020001 Stop Ring 32 1
16 02020100020 Holder A 1
17 02020100012 Holder B 1
18 03040050014 |Washer 10 1
19 03030010008 Left Nut M10x1.25 1
20 03060020004 Pin 2x16 2
21 61270020019 Clutch Case 1




22 02020050026 Clutch Drum Comp. 1
23 03120020004 Stop Ring 35 1
24 03090010057 Bearing 6202-2Rs/P5 1
25 03120010005 Stop Ring 15 1
26 70070060028 Clutch Case 1
27 02080020104 Rubber Cover 1
28 03010010056 Screw M5x14 1
29 03010010058 Screw M5x25 2
30 70070080038 Clamp A 1
31 70070080039 Clamp B 1
32 03010010060 Screw M6x20 6
33 70030180133 Harness Clamp 1
34 70030160007 Clamp 1
35 03020020012 Screw M5x20 1
36 02010010233 Pipe(26*1.5*718) 1
37 02020060034 Drive Shaft (703Mm) 1
38 02040010003 Oil-Bearing (8*14*14] 6
39 02080020006 Rubber Cover 6
40 2040030003 Rubber Cover 2
41 02020160696 Shaft Jion 1
42 70030180089 Screw 1
43 03010110132 Screw M6x35 1
44 02010010103 Pipe(26*1.5*798) 1
45 02020060033 Drive Shaft (846Mm) 1
46 03060030005 Pin 1
47 03040050047 Washer 10 1
48 70070090016 Pipe Jion 1
49 70080080227 Lever Assy 1
50 03010040037 Screw(St2.9x10) 1
51 70030070018 Button 1
52 02020110029 Spring 1
53 02050050344 Stop Button Comp 1
54 70030070092 Clockpin 1
55 70030070064 Handgrip 1
56 02020110028 Spring 1
57 70030070166 Box,Right 1
58 03010040039 Screw(St3.5%16) 2
59 03010010064  [Screw M5*27 1
60 02050040048 Cable Comp 1
61 03030010004 Nut M6 2
62 61350020004 |Tube 1
63 02050050168 Lable 1
64 70030070204 Hardgrop 1
65 02020110029 Spring 1
66 70030070218 Box,Left 1
67 03030060008 Nut M5 1
68 02080020102 Rubber Handle 1
69 02010030047 Handle 1
70 03010010019 Screw M6*25 6
71 70070080077 Cap,Upper 1




72 70070080078 Bracket 1
73 02080020116 Rubber Cover 2
74 70070080079 Cap,Lower 1
75 02020160712 Holder B 1
76 70080120256 Safety Guard Assy 1
77 70030030895 Safety Guard 1
78 70030180649 Sheath 1
79 03010040025 Screw(St4.2x13) 2
80 02020070102 Blade 1
81 02110030022 Lace 2
82 02060040165 Blade 1
83 02050220033 Nylon Head 1
84 02050060118 Harness 1
85 70080010003 Oil Bottle 1
86 03080030004 Cross head sleeve 1
87 03080010004 hex wrench/GB/T535¢ 1
88 03080010003 | 1

wrench/GB/T5356 5




1EA4FGB ¥HLE e
1E44FGB GASOLINE ENGINE EXPLOSIVE PICTURE

g
Engine
Pos no Reference no English description Qty
1 02050070024 Starter 1
2 02050120002 Fuel filter 1
3 61330010018 Oil return pipe 1
4 70030040012 Base, cleaner 1
5 61330010019 Oil inlet pipe 1
6 03020020027 Bolt assy M5*16 3
7 70050030172 Fule tank 1
8 02110020026 Cap,fule tank 1
9 03020020012 Bolt assy M5*20 6
10 03040020016 Washer 6 2
11 03050010013 Washer 6 2
12 02010030018 Starter liner 1
13 03040050022 Washer@5*15*1 3
14 02050100006 Starter pulley comp 1
15 02020160533 Oil baffle plate 1
16 03020020044 Bolt assy M5*55 2
17 02090010044 Air filter element 1
18 03100010009 Oil seal 12*22*7 1
19 70070050055 Front crankcase 1
20 02070010231 Gasket,crankcase 1
21 03090010016 Bearing 2
22 02020120063 Crank shaft assy 1




23 03070010002 Key 1
24 03060010004 Pin 2
25 70030040227 Cover, cleaner 1
26 70070050113 Rear crankcase 1
27 03040020018 Washer 8 1
28 03050010008 Washer 8 1
29 03010010069 Bolt assy M5*30 4
30 03100010024 Oil seal 15*30*7 1
31 02050030072 Rotor 1
32 03030010017 Nut 8*1.25 1
33 02050050181 Wire,stop 1
34 02050030231 Ignition coil comp 1
35 02080030042 Rubber plug 1
36 03040050048 Washer@8 2
37 02050160006 Clutch assy 1
38 03040050043 Corrugated gasket ¢10 2
39 02020130003 Screw shaft 2
40 70070030045 Flywheel cover 1
41 03020030014 Bolt assy M5*25 4
42 03090020023 Niddle bearing 1
43 02020030014 Baffle ring 2
44 02010020016 Piston 1
45 02020010012 Pin,piston 1
46 03020020053 Bolt assy M5*12 2
47 02020020010 Ring,piston 2
48 02070010037 Gasket,cylinder 1
49 0201005001817 Cylinder 1
50 03010010062 Bolt assy M5*20 4
51 70030031111 Housing 1
52 03130010013 Spark plug RCJ6Y 1
53 02070010165 Gasket,muffler 1
54 02050010124 Muffler 1
55 03010010086 Bolt M6x55 2
56 02110030079 Knob 1
57 02070010086 Gasket,insulator 1
58 70030020015 Insulator 1
59 03020020034 Bolt assy M5*25 2
60 02070010073 Gasket,carburetor 1
61 02050020066 Carburetor comp 1




	Exploded view
	rpb51 komplet.pdf
	Explodeded view


